
* Corresponding author.

1944-3994/1944-3986 © 2017 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2017.21595

97 (2017) 126–132
November

Evaluation of a natural coagulant in the polishing treatment of swine 
slaughterhouse wastewater

Rubiane Bortolattoa,*, Daiane Cristina Lenhardb, Aziza Kamal Genenaa

aPost Graduate Program of Food Technology, Federal University of Technology – Paraná, 85884-000, Medianeira, PR, Brazil, 
Tel. (55-45) 3240-8159; Fax: (55-45) 3240-8101; emails: rubi.bortolatto@gmail.com (R. Bortolatto), 
azizakg@utfpr.edu.br (A.K. Genena)
bAcademic Department of Food, Federal University of Technology – Paraná, 85884-000, Medianeira, PR, Brazil, 

Tel. (55-45) 3240-8109; email: daianelenhard@utfpr.edu.br

Received 15 May 2017; Accepted 29 October 2017

a b s t r a c t
The use of natural coagulants represents an important step for sustainable environmental technol-
ogies. Consequently, substantial research has been conducted to replace chemical coagulants with 
biodegradable and non-toxic coagulants based on natural compounds. In this study, the efficiency of 
a natural tannin-based coagulant (Tanfloc SG®) was tested as a replacer of ferric chloride, to remove 
organic matter from the polishing treatment step of swine slaughterhouse wastewater. Experimental 
designs defining the optimal treatment conditions of the wastewater were used to minimise the mea-
sured responses. The apparent colour and turbidity values were satisfactorily reduced (78% and 96%, 
respectively) by Tanfloc SG®, with a chemical oxygen demand reduction of 50%. The ferric chloride 
presented a lower performance than Tanfloc SG® in almost all analyses. The results showed that Tanfloc 
SG® performed excellently in the role of the primary coagulant, favourably replacing ferric chloride in 
the treatment of coagulation, flocculation and sedimentation of the study effluent.

Keywords: Coagulation; Ferric chloride; Sustainability; Tannin

1. Introduction

Many industrial activities involve the use of water, which 
results in the generation of large amounts of liquid waste. 
Such wastewater consists of many different components and 
pollutants that vary according to the activity from which it 
was produced [1].

Organic matter is considered as the main pollutant of 
water bodies because it demands consumption of dissolved 
oxygen for its oxidation [2]. On this basis, the treatment of 
wastewater is necessary for its subsequent disposal in water 
bodies, with due monitoring of the content of the pollutants, 
according to local legislation. A critical step in wastewater 
treatment is the coagulation process, to remove the organic 
matter present in the effluent. Coagulants promote the 

removal of light particles by sedimentation through simple 
gravity action. Inorganic salts are agents commonly used for 
this task. However, they result in the drawback of residual 
metal traces in the sludge, generated during the treatment, as 
well as in the treated water [3]. Many studies have highlighted 
the risk of aluminium and other metals to human health, as 
well as their adverse effects on plants and animals [4,5].

Tannins are organic polymers obtained from natural 
sources, whose applications have been tested for wastewater 
treatment in the elimination of various impurities, includ-
ing organic matter. Tannins are widely distributed in higher 
plants and are typically found in maximal concentrations 
in tree bark [6]. Tannin molecules do not inherently pos-
sess a residual electrical charge, so they are often chemically 
treated with the intention of adding electrically charged sites. 
Significant research has proved the efficiency of modified 
tannins as coagulating agents, both in water bodies [7] and in 
water for human consumption [8,9]. 



127R. Bortolatto et al. / Desalination and Water Treatment 97 (2017) 126–132

This study investigated the efficacy of a tannin-based 
organic polymer Tanfloc SG®, to replace ferric chloride in the 
polishing treatment of the coagulation process of swine slaugh-
terhouse wastewater. Experimental planning was imple-
mented to define the best values for the treatment parameters 
(coagulant concentration, rapid mixing speed, rapid mixing 
time, slow mixing speed, slow mixing time, pH and settling 
time), promoting the maximum reduction in the chemical oxy-
gen demand (COD), turbidity and apparent colour responses.

2. Materials and methods

2.1. Swine slaughterhouse wastewater

The effluent used in the experiments was provided by a 
swine slaughterhouse located in Paraná State, Brazil, whose 
activities include the slaughter and processing of swine. The 
unit slaughters about 6,000 swine daily, and the average 
water consumption is 750 L/swine head. The generated liq-
uid effluent is sent to primary treatment units, consisting of 
static screens and decanters. The effluent then proceeds to 
the secondary or biological treatment, which is composed of 
stabilisation ponds in series, being two anaerobic lagoons, an 
aerated lagoon of the complete mixture and a settling pond. 
Finally, a physico-chemical post-treatment step (coagulation/
flocculation/flotation) is performed, with the addition of a 
coagulant agent to remove the remaining organic load.

The wastewater was sampled in the final stage of the 
biological treatment plant and was light brown with a light 
putrefied smell. It was characterised as having a turbidity 
of 38–63 nephelometric turbidity units (NTU), an apparent 
colour of 212–311 colour units (CU), an initial pH of 7.9 ± 0.2 
and a COD of 173–189 mg L–1. In this paper, the wastewa-
ter collected for the experiments was called study effluent. 
Wastewater with a COD < 500 mg L–1 can be classified as low 
COD [1], as is the case of this wastewater. 

2.2. Materials

The reagents used as coagulants were commercial ferric 
chloride for analysis (Alphatec, Paraná, Brazil) and Tanfloc 
SG® in powder form, kindly provided by Tanac SA (Brazil). 
Tanfloc SG® is a commercial tannin-based product. It is 
obtained from the bark of black wattle (Acacia mearnsii) [3]. 
According to the manufacturer’s technical file, Tanfloc SG® 
is a low molecular weight, organic and cationic polymer of 
essentially vegetable origin that can actuate as a coagulant 
or flocculant, and it is effective in a pH range of 4.5–8.0 [10].

The necessary pH adjustments were made using HCl 
and NaOH solutions of 1 M. All other materials used for the 
COD analyses were analytical grade, including mercury II 
sulphate (Synth, São Paulo, Brazil), silver sulphate (Qhemis, 
São Paulo, Brazil), potassium dichromate (Dinâmica, São 
Paulo, Brazil), sulphuric acid (Dinâmica, São Paulo, Brazil) 
and potassium biphthalate (Vetec, Rio de Janeiro, Brazil).

2.3. Coagulation process

Coagulation assays were conducted using a conventional 
jar test apparatus (Ethik/218-6 LDB). For each trial, 500 mL 
samples were poured into 1 L beakers. The pH was adjusted 

to the desired value using 1 M HCl or NaOH. The coagulant 
was added, and jar tests began with rapid mixing, followed 
by slow agitation. The flocs formed were then allowed to 
settle. At the end of sedimentation, approximately 150 mL 
samples were withdrawn with a pipette from near 2 cm below 
the liquid–air interface for chemical analysis. All experiments 
were carried out at ambient temperature (25°C–30°C).

2.4. Analyses

The analyses were performed according to the Standard 
Methods for Examination of Water and Wastewater [11] and 
included COD (5220D method), turbidity (method 2130B), 
apparent and real colour (method 2120B) and biochemi-
cal oxygen demand (BOD) (method 5210D) measurements. 
The total organic carbon (TOC) and Fe2+ were quantified by 
HACH 10173 (direct method) and 8146 (1,10-phenanthroline 
method), respectively [12].

2.5. Experimental planning

The experimental plan aimed to define the best value 
for each independent variable investigated in the treatment 
of effluent coagulation and thereby minimise the analysed 
responses. In all experiments, the COD, turbidity and appar-
ent colour responses were examined. Initially, for each coag-
ulant tested, a 2(7-3) fractional factorial design, comprising five 
central points and a total of 21 trials was done, with the ranges 
used in these steps based on literature data. The optimal val-
ues were defined according to the p-values (α equal to 10%), 
for the effects of the independent variables on the responses.

For ferric chloride, to define the ideal coagulant con-
centration, additional tests were implemented over a wide 
concentration range (20–260 mg L–1) due to the significant 
influence this variable showed in the fractional factorial 
design. For Tanfloc SG®, a second experimental plan, namely, 
a central compound rotational design (CCRD 22), for the final 
definition of the coagulant concentration and pH values was 
necessary (Table 1).

The fractional planning and CCRD 22 trials were ran-
domised, as suggested by Rodrigues and Iemma [13], and 
the results were treated with the program Statistica 7.0®. This 
program was also used to generate the mathematical models 
for Tanfloc SG® from the CCRD results. The adjustment of 
the mathematical models was evaluated through analysis of 
variance (ANOVA), and the equations were applied in the 
desirability function, with the aid of the software, to define 
the best experimental condition to minimise all responses 
simultaneously.

Table 1 
Real and coded levels of the variables tested in the central 
compound rotational design (22) for Tanfloc SG®

Independent variable Code Level

–1.41 –1 0 +1 +1.41

Coagulant 
concentration (mg L–1)

x1 40 50 75 100 110

pH x2 4.7 5.3 6.5 7.8 8.3



R. Bortolatto et al. / Desalination and Water Treatment 97 (2017) 126–132128

The wastewater treated in the two optimal experimental 
conditions was characterised by turbidity, apparent and real 
colour, and COD, BOD and TOC analyses. For the wastewater 
treated with ferric chloride, Fe2+ analysis was also performed.

3. Results and discussion

3.1. Ideal treatment condition with Tanfloc SG®

Table 2 shows the effects of the independent variables on 
the responses measured after treatment of the effluent with 
Tanfloc SG®, according to the 2(7-3) fractional factorial design.

A significant influence of the treatment was only observed 
for the pH variable. The increase in pH promoted a reduction 
in COD and turbidity but increased the value of the apparent 
colour. We then chose to readjust the pH range to 4.7–8.3, so 
that one of the levels of the CCRD 22 planning coincided with 
the original pH of the wastewater (level +1). This pH range is 
convenient because the manufacturer attests the effectiveness 
of the coagulant within the pH range 4.5–8.0.

The variation in the coagulant concentration of 
20–120 mg L–1 did not promote a significant change in the 

value of the three responses. However, Tanfloc SG® is an 
organic compound, and its addition to the wastewater in 
excess amounts may result in an apparent non-removal 
of the organic matter from the wastewater, as the organic 
matter corresponding to the coagulant would be added to 
the organic matter of the wastewater. Consequently, it was 
decided to consider the coagulant concentration variable 
in the CCRD 22 in a narrower range, so it was readjusted to 
40–110 mg L–1.

Except for pH and coagulant concentration, the other 
variables were set at the lowest values tested, because their 
respective p-values were >10%, indicating that the variation 
in responses was not significant. The variables were then set 
at 100 rpm and 1 min for the coagulation step (rapid step), 
15 rpm and 10 min for the flocculation step (slow step) and 
the settling time was set at 10 min for application in the 
CCRD 22.

From the experimental data obtained from CCRD 22 plan-
ning, the coefficients of the mathematical models proposed for 
Tanfloc SG® were generated from the program Statistica 7.0, 